



LTD «ODETEX»



Legal address: 65010, Ukraine, Odesa,
Brigadna str. 131
Tel.: +38 048 233 20 88,
E-mail: odetex2006@yahoo.com

CERTIFICATE OF ANALYSIS

For Membrane 120g/m²

1.	Manufacturer	ODETEX LTD, UKRAINE
2.	Color	beige
3.	Fabric weight, (g/m ²)	120 (±10%)
4.	Thickness (mm)	0.52
5.	Roll width, (m)	1.5
6.	Raw materials	Polypropylene (H.S. 3902) Concentrate (H.S. 3902) UV stabilizer (3%) (H.S. 3902) - TOSAF UV6253HP PP breathable film (H.S. 3920)
7.	Tensile strength: MD (N/50mm) CD (N/50mm)	not less 150 not less 80
8.	Resistant to water seepage	W1
9.	Water vapor transmission	not less 0.02
10.	Trade mark	RoofGuard

All the data contained herein above are based on our lab test.

Data: September 05, 2025 Laboratory assistant  **Galasheva L.**

Chief Engineer  **Zub A.**

